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Conducted Band Edge

B'::?d (iﬁf) Ba(n’\ﬁﬂzi;tlth Arfcn (';Arf'g) Modulation RB Result Verdict
48 30 10 637000 ass50  DFTSOFOM 1@0 see graph PASS
48 30 10 637000 3555.0 DFTéSP'gE OM 1@0 see graph PASS
48 30 10 637000 3555.0 DFTéf;SOE OM 1@23 see graph PASS
48 30 10 637000 3555.0 DFTéSP'gE OM 1@23 see graph PASS
48 30 10 637000 3555.0 DFT,;;SE OM 24@0 see graph PASS
48 30 10 637000 3555.0 DFT;F;SE DM 24@0 see graph PASS
48 30 10 641666 362499  PFISOFOM 1@0 see graph PASS
48 30 10 641666 3624.99 DFT;F;SE OM 1@0 see graph PASS
48 30 10 641666 3624.99 DFT;P'SO; OM 1@23 see graph PASS
48 30 10 641666 3624.99 DFT(';;SEDM 1@23 see graph PASS
48 30 10 641666 3624.99 DFT;;SE OM 24@0 see graph PASS
48 30 10 641666 3624.99 DFT(';;SEDM 24@0 see graph PASS
48 30 10 646332 360408  DFTSOFDM 1@0 see graph PASS
48 30 10 646332 3694.98 DFTéSF;gE DM 1@0 see graph PASS
48 30 10 646332 3694.98 DFTE;SP'SE DM 1@23 see graph PASS
48 30 10 646332 3694.98 DFTéSF;gE DM 1@23 see graph PASS
48 30 10 646332 3694.98 DFTE;SP'SE OM 24@0 see graph PASS
48 30 10 646332 3694.98 DFT('?SF;‘SDKF DM 24@0 see graph PASS
48 30 20 637334 356001 DFTSOFDM 1@0 see graph PASS
48 30 20 637334 3560.01 DFT('?SF;‘SDKF DM 1@0 see graph PASS
48 30 20 637334 ss60.01  DFTSOFDM 1@50 see graph PASS
48 30 20 637334 3560.01 DFT;P'SE DM 1@50 see graph PASS
48 30 20 637334 3560.01 DFTE;SP'SO; DM 50@0 see graph PASS
48 30 20 637334 3560.01 DFT;P'SE DM 50@0 see graph PASS
48 30 20 641666 3624.99 DFTE;SP'SOE DM 1@0 see graph PASS
48 30 20 641666 3624.99 DFT(';;(S)EDM 1@0 see graph PASS
48 30 20 641666 362499 ~ DFTSOFDM 1@50 see graph PASS
48 30 20 641666 3624.99 DFT(';;(S)EDM 1@50 see graph PASS
48 30 20 641666 362499  DrSOFOM 50@0 see graph PASS
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48 30 20 641666 3624.99 DFT&;&E DM 50@0 see graph PASS
48 30 20 646000 3690.0 DFTéf;SOE OM 1@0 see graph PASS
48 30 20 646000 3690.0 DFTéSP'gE OM 1@0 see graph PASS
48 30 20 646000 3690.0 DFTéf;SOE OM 1@50 see graph PASS
48 30 20 646000 3690.0 DFTéSF;gE OM 1@50 see graph PASS
48 30 20 646000 36000 DTS OFDM 50@0 see graph PASS
48 30 20 646000 3690.0 DFT(;;SE DM 50@0 see graph PASS
48 30 40 638000 35700 DRSS OFDM 1@0 see graph PASS
48 30 40 638000 3570.0 DFT(;D'SEDM 1@0 see graph PASS
48 30 40 638000 3570.0 DFT;;SE OM 1@105 see graph PASS
48 30 40 638000 3570.0 DFT(';;SEDM 1@105 see graph PASS
48 30 40 638000 3570.0 DFT;;SE OM 100@0 see graph PASS
48 30 40 638000 3570.0 DFT;F;SE OM 100@0 see graph PASS
48 30 40 641666 362499  PFISOFOM 1@0 see graph PASS
48 30 40 641666 3624.99 DFTéSF;gE OM 1@0 see graph PASS
48 30 40 641666 3624.99 DFTE;SP'SE PM @105 see graph PASS
48 30 40 641666 3624.99 DFTéSF;gE PM @105 see graph PASS
48 30 40 641666 362490 PFESOFOM 100@0 see graph PASS
48 30 40 641666 3624.99 DFTéSF;gKF DM 100@0 see graph PASS
48 30 40 645332 367008  DFTSOFDM 1@0 see graph PASS
48 30 40 645332 3679.98 DFTQ'SP'gE DM 1@0 see graph PASS
48 30 40 645332 3679.98 DFTE;SP'SE PM @105 see graph PASS
48 30 40 645332 3679.98 DFT;P'gE PM @105 see graph PASS
48 30 40 645332 3679.98 DFTE;SP'SO; PM 100@0 see graph PASS
48 30 40 645332 3679.98 DFT(';F;SEDM 100@0 see graph PASS
Sporton International Inc. (ShenZhen) Page Number 1 A2-32 of 41

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595




samanss. FCC RF Test Report Report No. : FG341901-02H

N48(10M)_DFT-s- N48(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

[spectrum Aniyzer 1
[Spurious Emissions.

Ty e
upi X o i o ok 1001
RT o ir o

et RofLvl Offset 16.07 dB.
ScaleDiv 100 d8 Rel Ve 30.00 dBm

|
4..,»\‘“&‘..-'
Start 3.500 GHz Stop 3.750 GHz Start 1.500 GHz
4 Range Takle

Ref Lyl Offset 18.67 0B
Scale/Div 10.0 48 Ref Value 30.00 dBm

e e Y T e s ===
Stop 3.750 GHz
ANIR:
Messure Trace Tra
Trac Type:

Rangs Amplit
T T a0

N48(10M)_DFT-s- N48(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_Low_CH OFDM_QPSK_Edge_1RB_Right_Low_CH

[Spectrum Anaiyzer 1 o +

[Spurious Emissions

KEYSIGHT Inout ¥ Inpul 2. 5001 fer Freg 22
- [Coupiog DT

RT jHokd 100/100

Con
. At Frog Ref-Int 5

Al Range Geaph Ref Lvl Offset 18.63 dB

Ref Lyl Offset 16.67 4B
Scale/Div 10.0 48 Ref Value 30.00 dBm

Ref Value 30.00 dBm

Stop 3,750 GHz
Measure Trace:
Trace Type:
Amplig
51

N48(10M)_DFT-s- N48(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

+

Al Range Ref Lvl Offset 18.01 dB

Ref Lyl Offset 18.67 0B
dBm Ref Value 30.00 dBm

Scale/Div 10.0 48 Ref Valug

Sporton International Inc. (ShenZhen) Page Number 1 A2-33 of 41
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



samranas. FCC RF Test Report

Report No. : FG341901-02H

N48(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Aniyzer 1 .
[Spurious Emissions.
KEYSIGHT Input RF

C D

Scale/Div 10.0 48

|
S E—— al L
Start 3.500 GHz
4 Ranga Tati

sure Trace
Type
e e )

N48(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_Mid_CH

Start 3.500 GHz Stop 3.750 GHz

480 Range et
Trac

N48(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Mid_CH

[Spectum anayzer 1

[Spunous Enissicns

KEYSIGHT Input RF a 3 g nlet Freq 2
Couping DC ¥ Off |Hold: 100100

RT - e + o Ho

Ml Range Geaph Ll Offset 1

Ref ol 18,86 08
Scale/Div 10.0 48 Ref Value 30.00 dBm

Stop 3.750 GHe|

Trac

N48(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

Sputos|
KEYSIGHT 'nout RF
Coupiny

RT o oo

Scalei0v 10.0 B

Trig: Frea Run
]

e Fre 22
aglHokd 100100
nlow  RadoSut

Ref Lyl Offset 16.81 dB
Ref Value

Stop 3.750 GHz

Measure Trace:
Trace Type

N48(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Right_Mid_CH

KEYSIGHT Inout RF
RT "

= ign Ao

Trig:FreRun  Canter F
oft

o
aglHokd 100100
adio St

Stop 3,750 GHz

Trax

N48(10M)_DFT-s-

OFDM_QPSK_Outer_Full_Mid_CH

Scalei0v 10.0 B

Trig:FrsaRun  CenlarFreg:
oft

aglHokd 100100

Stop 3,750 GHz

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

Page Number 1 A2-34 of 41



samanss. FCC RF Test Report Report No. : FG341901-02H

N48(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High CH

[spectrum Aniyzer 1
Emissions

N48(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High_CH

[Spurious
KEYSIGHT Input ) I:r ;u:;. m":m
uping DX ok 100
BT i s
Al Range Graph RefLv| Offset 6.7 8 Ref Ll Offset 1.7 dB
scale/Div 10.008 Ref Value 30.00 dBm

Scalei0v 10.0 B Ref Value 30.00 dBm

= A
Start 3.500 GHz Stop 3.750 GHz Stop 3.750 GRz
4 Range Takle

Measure Trace: Trac
Trace Type
Amplg

N48(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

N48(10M)_DFT-s-

[Spurious Emissions. +

et Freq: 22
okt 100100
A0l Rang

Ref Lyl Offset 18.85 48
Scale/Div 10.0 48

Ref Lyl Offset 16.67 4B
Ref Value 30.00 dBm

”J_l e————

Stop 3.750 GHe|

Measure Trace:
Trace Type:
Ampltud
Az 5T

N48(10M)_DFT-s-

N48(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

+

1 Rang Ref Lyl Offset 167 6B RefLvl Offset 16.81 dB.
scalDiv 10 68 Ref Value 30.00 dBm

Ref Value 30.00 dBm

Sporton International Inc. (ShenZhen) Page Number 1 A2-35 of 41
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595



samranas. FCC RF Test Report

Report No. : FG341901-02H

N48(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH
i
KEYSIGHT Input

uping [X
= ign A

RT

Al Range Geaph Ref Lvl Offset 18.67 0B
dm

Scale/Div 10.0 48 Ref Valug

Start 3.500 GHz
4 Range Takle

N48(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_Low_CH

[Specirum Analyzer 1 ]

|Spurious Emissions +

KEYSIGHT lnput RF iz 500
Couping D =

T e Fmmns

Al Range Geaph Ref Lvl Offset 18.61 dB

Scale/Div 10.0 48 Ref Value 30.00 dBm

N48(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Al Rang Ref Lvi Offse 1167 €8
scaisiDiv 10008 Ref Valus 30.00 dBm

Stop 3.750 GHe|

N48(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

lar Freg. 22
jHokd 100/100

Ref Lyl Offset 16.62 dB
Scalei0v 10.0 B Ref Value 30.00 dBm

Stop 3.750 GHz

Measure Trace: Trac
Trace Type r

Ampling

N48(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_Low_CH

[Spectrum Anaiyzer 1 q
+

KEYSIGHT Inout RF i Frea fer Freg 22
Coupin . of

jHokd 100/100

Ref Lyl Offset 16.67 4B
Ref Value 30.00 dBm

Measure Trace:
Trace Type:
Amplig
)

N48(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

+

Ref Lyl Offset 16.04 dB
Ref Value 30.00 dBm

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

Page Number 1 A2-36 of 41



samranas. FCC RF Test Report

Report No. : FG341901-02H

N48(20M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

i +
KEYSIGHT !"ﬂ:: FF[

RT

ol Range Graph
ScaleDiv 10.0 08

Start 3.500 GHz
4 Ranga Tati

sur
Type

N48(20M)_DFT-s-

OFDM_BPSK_Edge_1RB_Right_Mid_CH

Scale/Div 10.0 48

Start 3.500 GHz
480 Range et

N48(20M)_DFT-s-

OFDM_BPSK_Outer_Full_Mid_CH

[Spectum anayzer 1

[Spunous Enissicns

KEYSIGHT Input RF a 3 g nlet Freq 2
Couping DC ConCCam Gale OF skt 100100

BT+ g % FGanlow RSt Mons

4l Range Graph 185048

N48(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

e Fre 22
aglHokd 100100

‘Spurious

KEYSIGHT Inout RF z Tig: Frea Run
Couphng Cor o oft

jon: Auta e nlow  RadoSut

RT o

Ref Lyl Offset 16.62 dB
Scalei0v 10.0 B Ref Value

Stop 3.750 GHz

Measure Trace:
Trace Type

N48(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_Mid_CH

KEYSIGHT Inout RF Afsn 208 TigFreaRun  Canler Freg.
ing ] wglHokd. 100100
BT ion Ao adio St

Stop 3,750 GHz

Trax

N48(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

TiigFreaRun  Cerler Freg:
] wibold. 100100

Ref Lyl Offse -
Scale/Div 10.0 48 Ref Vialue 30.00 dm Scalei0v 10.0 B

Stop 3.750 GHe|

Trac

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

Page Number 1 A2-37 of 41



samanss. FCC RF Test Report Report No. : FG341901-02H

N48(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High CH

[spectrum Aniyzer 1
Emissions

N48(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High_CH

[Spurcus

KEYSIGHT Wi 7 i

BT e 20000 ok 100
Aign: Auta

A1 Range Graph RefLul Offset 18208 Ref Lyl Offset 8.4 0B

Scale/Div 10.0 B Ref Value dBm Red Value 30.00 dBm

Start 3.500 GHz

Stop 3.750 GHz
4 Range Tk

Measure Trace: Trac
Trace Type

Amplit
£

N48(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

i +
InpuiZ 500 %) or Freq 2

N48(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH

- i Frea R fer Freg 22

s 1 ] lHokd. 100/100
Freq Ref It {5 oW Radio St

Al Rang Ref Lv| Offset 1547 0B

Scale/Div 10.0 48 Ref Value 30.00 dBm

Ref Lyl Offset 16.67 4B
Ref Value 30.00 dBm

Stop 3.750 GHz} Stop 3.750 GHz]

Measure Trace:
Trace Type:
Ampltud
5.3

N48(20M)_DFT-s-

N48(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

A Rang Ref Lvi Offse 1167 €8
scaleDiv 100 08 dem

Ref Lyl Offset 16.67 4B
Ref Value

Ref Value 30.00 dBm

Sporton International Inc. (ShenZhen) Page Number 1 A2-38 of 41
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595



samanss. FCC RF Test Report Report No. : FG341901-02H

N48(40M)_DFT-s- N48(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

lar Freg. 22
? jHokd 100/100

¢
Ao

up
Aign

1 Rang Ref Lyl Offset 167 6B v RefLvl Offset 16.82 dB.
scalDiv 10 68 Ref Value 30.00 dBm Ref Value 30.00 dBm

Start 3.500 GHz Stop 3.750 GRz

A8 Range Tatle
Measure Trace: Trac
Trace Type r
Amplg

N48(40M)_DFT-s- N48(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_Low_CH OFDM_QPSK_Edge_1RB_Right_Low_CH

== _p
[Spurous Emissicns

lar Freg. 22
jHokd 100/100

1 Rang Ref Lyl Offset 18,96 6B v Ref Lyl Offset 16.80 dB.
scalDiv 10 68 Ref Value 30.00 dBm O 10, Ref Value 30.00 dBm

N48(40M)_DFT-s- N48(40M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

+

1 Rang Ref Lyl Offset 167 6B v RefLvl Offset 16.87 dB.
scalDiv 10 68 Ref Value 30.00 dBm Ref Value 30.00 dBm

Stop 3.750 GHe|

Sporton International Inc. (ShenZhen) Page Number 1 A2-39 of 41
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



samranas. FCC RF Test Report

Report No. : FG341901-02H

RT

Al Range Graph
ScaleDiv 10.0 08

Start 3.500 GHz
4 Range Takle

N48(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH
i
KEYSIGHT Input

uping [X
= ign A

Ref Lyl Offset 18.67 0B
Ref Value 30.00 dBm

Stop 3.750 GHz

N48(40M)_DFT-s-

OFDM_BPSK_Edge_1RB_Right_Mid_CH

[spectrum Aniyzer 1
[Spurious Emissions.

A0l Rang

Scale/Div 10.0 48

Ref Ly Offset 18.61 0B
Ref Value 30.00 dBm

Stop 3.750 GHe|

N48(40M)_DFT-s-

OFDM_BPSK_Outer_Full_Mid_CH

A0l Rang

Scale/Div 10.0 48

Ref Lyl Offset 18.67 0B
Ref Value 30.00 dBm

Stop 3.750 GHe|

N48(40M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

Scalei0v 10.0 B

lar Freg. 22
jHokd 100/100

Ref Lyl Offset 16.00 dB
Ref Value 30.00 dBm

Stop 3.750 GHz

Measure Trace: Trac
Trace Type
Amplg

N48(40M)_DFT-s-

OFDM_QPSK_Edge_1RB_Right_Mid_CH

+

lar Freg. 22
jHokd 100/100

Ref Lyl Offset 16.00 dB
Ref Value 30.00 dBm

Stop 3,750 GHz

Measure Trace:
Trace Type:
Amplig
5142

N48(40M)_DFT-s-

OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Inout RF
BT e ot

i
b At

Ref Lyl Offset 16.67 4B
Ref Value 30.00 dBm

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

Page Number

: A2-40 of 41



samanss. FCC RF Test Report Report No. : FG341901-02H

N48(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High CH

[spectrum Aniyzer 1
Emissions

N48(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High_CH

[Spurcus

KEYSIGHT Wi 7 i
e ¢ s

RT o i i

A1 Range Graph RefLul Offset 1885 08 RefLyl Offset 185 dB

Scale/Div 10.0 B Ref Value dBm

Scalei0v 10.0 B Ref Value 30.00 dBm

Start 3.500 GHz Stop 3.750 GHz Stop 3.750 GRz
4 Range Takle

Measure Trace: Trac
Trace Type
Amplg

N48(40M)_DFT-s-

OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

+

N48(40M)_DFT-s-

[Spurious Emissions.

et Freq: 22
okt 100100
Al Rang Ref Lvl Offset 18.62 dB

Scale/Div 10.0 48 Ref Valug

Ref Lyl Offset 16.67 4B
Ref Value 30.00 dBm

 S———
Stop 3,750 GHz
Measure Trace

Trace Type:
Amplig
T 5%

N48(40M)_DFT-s-

N48(40M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

+

A Rang Ref Lvi Offset 1184 6B
|Scale’Div 10.0 dB "

Ref Lyl Offset 16.67 4B
Ref Value

Ref Value 30.00 dBm

Sporton International Inc. (ShenZhen) Page Number 1 A2-41 of 41
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595



samanss. FCC RF Test Report Report No. : FG341901-02H

Software Version: 23.06.1602

FR1 N48 MIMO- ANT(4+5) ANT5

Frequency Stability

NR SCS Bandwidth Freq Deviation

Band (kHz) (MHz) Arfcn (MHz) Modulation RB (ppm) Verdict Environment
48 30 20 641666  3624.99 DFT(;;SEDM 50@0 0.0054 PASS NV
48 30 20 641666  3624.99 DFT;F;SEDM 50@0 0.0051 PASS LV
48 30 20 641666  3624.99 DFT(';;SEDM 50@0 0.0062 PASS HV
48 30 20 641666  3624.99 DFT(';;SEDM 50@0 0.0066 PASS 30T
48 30 20 641666  3624.99 DFT;F;SEDM 50@0 0.0021 PASS -20°C
48 30 20 641666  3624.99 DFT;F;SEDM 50@0 0.0049 PASS -10C
48 30 20 641666  3624.99 DFT(';;SEDM 50@0 0.0068 PASS e
48 30 20 641666  3624.99 DFT(';;SEDM 50@0 0.0066 PASS 101
48 30 20 641666  3624.99 DFTéSF;gEDM 50@0 0.0054 PASS 20°C
48 30 20 641666  3624.99 DFTéSF;gEDM 50@0 0.0050 PASS 30C
48 30 20 641666  3624.99 DFT('?SF;(S)EDM 50@0 0.0050 PASS 40°C
48 30 20 641666  3624.99 DFT('?SF;(S)EDM 50@0 0.0029 PASS 50°C
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Occupied Bandwidth

Band (iﬁf) Ba?ﬁ.ﬁ"zi?m QY ('Jﬁ(z]) Medus e = ((l?ll?-lvzv) 26(d|v|Ei|zB)W
48 30 10 641666 3624.99 CF(’Q‘S;?M 24@0 8.5914 9.204
48 30 10 641666 62490 7 %’;’fﬂ“" 24@0 8.5532 9.321
48 30 10 641666 62490 L %’;’fﬂ“" 24@0 8.5737 9.117
48 30 10 641666 3624.99 %EéOQFE&" 24@0 8.6049 9.143
48 30 15 641666 3624.99 CF(SS;? M 38@0 1356 14.31
48 30 15 641666 62490 7 %’;’iﬂ"" 38@0 13578 14.2
48 30 15 641666 62490 L %’;’iﬂ"" 38@0 13.54 14.13
48 30 15 641666 3624.99 %Eéogm" 38@0 13.575 14.31
48 30 20 641666 3624.99 CF(SS;? M 51@0 18.149 19.07
48 30 20 641666 62490 7 %’;’iﬂ"" 51@0 18.166 19.0
48 30 20 641666 62490 L %FA?AM 51@0 18.231 19.04
48 30 20 641666 3624.99 %Eéogm" 51@0 18.223 19.02
48 30 30 641666 3624.99 CFSSQEM 78@0 27.802 28.93
48 30 30 641666 62490 7 %FA?AM 78@0 27.862 20.12
48 30 30 641666 62490 L %FA?AM 78@0 27.836 28.88
48 30 30 641666 3624.99 %Eéogm" 78@0 27.97 28.79
48 30 40 641666 3624.99 CFSSQEM 106@0 37.898 39.41
48 30 40 641666 62490 7 %FA?AM 106@0 37.855 39.37
48 30 40 641666 62490 L %FA?AM 106@0 37.76 39.3
48 30 40 641666 3624.99 %Eéogm" 106@0 37.833 39.15
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samranas. FCC RF Test Report

Report No. : FG341901-02H

N48(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Trg:FreaRun  Canlar Freg 362
Gale: O g Hok. 1001100
4 Canlow  Radio Sit Moo

Ref Lyl Offset 1150 d8
Ref Vialue 30.00 dm

Span 20 Mz
Sweep 2.53ms (100 pts)

Total Pavier
fOBW

N48(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Trig FreaRun  CentarFreg 362468

Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Pover

BV Power
248 Bandwidih

fa90M?;

N48(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

+

Aten: g Fraa Run  Cenlar Freg 362
Gale: O vglHokd. 1001100
#F GanLow  Radio Sid o

Ref Lyl Offset 1150 d8
Ref Vialue 30.00 dm

ideo BW 470,00 kHz"
Sweep 167 ms (1001 pis)

Total Pover 1738m

N48(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Trig: Frea Run
off

#4F Gain: Low

Ref Lyl Offset 11,90 d8
Ref Value 30.00 dBm

Span 20 WiHg|
Sweep 2.53ms (1001 pts)

Total Pawer

Power

N48(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

A 3068

Scale/Div 10.0 B

Center 3.62499 GHz 00,0 Span 20 M,
#Res BW 100,00 kHz Sweep 2.53 ms (1001 pts)

Total Power

Transmit Freq Emor
X dB Bandwidth

N48(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

(Occupied BW

Afsn 308 TigFreaRun  Canler Freg 362

Ref Value 3

Center 3.62499 GHz Sideo BW 470,00 kHz" Span 30 MHz,
#Res BW 150,00 kHz Sweep 1.67 ms (1001 ps)

2 Matrc

Total Power

Ocupied Bandwidh

Transmit Freq Emor X W Pos
dih

Sporton International Inc. (ShenZhen)
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samranas. FCC RF Test Report

Report No. : FG341901-02H

N48(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Trg:FreaRun  Canlar Freg 362
Gale: O g Hok. 1001100
4 Canlow  Radio Sit Moo

Ref Lyl Offset 1150 d8
Ref Vialue 30.00 dm

ideo BW 47 ) Span 30 Mz
Sweep 1.67 ms (100 pts)

Total Pavier 178 d8m
 OBW o

N48(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Trig FreaRun  CentarFreg 362468

Video BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Total Pawer 18008m
BV Power o
4B Bandwidih

295~ ?Y

N48(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH
+

Gale: O wglHokt: 100100
#F GanLow  Radio Skt Mone

Ref Lyl Offset 1150 d8
Ref Vialue 30.00 dm

N48(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Trig: Frea Run
off

#4F Gain: Low

Ref Lyl Offset 11,90 d8
Ref Value 30.00 dBm

V470,00 kiz* : Span 30 Mz
Sweep 1.67 ms (1001 pis)

Total Pawer

Power

N48(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

A 3068

Scale/Div 10.0 B

Center 3.62499 GHz SWideo BW 620,00 kHz" Span 40 Mz,
#Res BW 200,00 kHz Sweep 1.27 ms (1001 pts)

Ocupied Bandwidth
1 Total Power 17808

Transmit Freq Emor
X dB Bandwidth

S50, Mm?;

N48(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

(Occupied BW

Afsn 308 TigFreaRun  Canler Freg 362

Ref Value 3

Bideo BW 620,00 kHz'

Total Pover

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

18.0dBm

Center 3.62499 GHz Span 40 Mz,

#Res BWW 200.00 kHz

2 Matrc

Ocupied Bandwidh

Sweep 1.27 ms (1001 pts)

Total Power 17808m

Transmit Freq Emor 3 W Pos

dth
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samranas. FCC RF Test Report

Report No. : FG341901-02H

N48(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Trg:FreaRun  Canlar Freg 362
Gale: O g Hok. 1001100
4 Canlow  Radio Sit Moo

Ref Lyl Offset 1150 d8
Ref Vialue 30.00 dm

GHz #Video BW 810,00 kz* ) Span 60 MHz|
#Res BIW 300.00 kHz Sweep 1.00ms (1001 pis)|

ooupied Bandwi
Tetal Pawer

B

N48(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Trig FreaRun  CentarFreg 362468

ideo BW 910,00 kHz" Span 60 MHz|
Sweep 1.00ms (1001 pis)

Total Pover

BV Power

N48(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

+

Input Z- 5001 3 g Fraa Run  Cenlar Freg 362
Con CCo Gale: O vglHokd. 1001100
#F GanLow  Radio Sid o

Ref Lyl Offset 1150 d8
Ref Vialue 30.00 dm

Span B0 MHz|
Sweep 1.00ms (1001 pis)

Total Pover 18.3d8m

N48(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Trig: Frea Run
off

#4F Gain: Low

Ref Lyl Offset 11,90 d8
Ref Value 30.00 dBm

Span 60 W]
Sweep 1.00 ms (1001 pis)

Total Pawer

Power

N48(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Center 3.62499 GHz Sideo BW 910,00 kHz" Span 60 MHz,
#Res BW 300,00 kHz Sweep 1.00 ms (1001 pts)

Ocupied Bandwidth
Total Power

Transmit Freq Emor
X dB Bandwidth

S50, Mm?;

N48(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer 1
(Occupied BW

Afsn 308 TigFreaRun  Canler Freg 362

Center 3.62499 GHz #Video BW 1.3000 MHz"
#Res BW 430,00 kHz Sweep 1.00 ms (1001 pts)

2 Matrc

Ocupied Bandwidh

Total Power 18.1 dBm

Transmit Freq Emor 3 W Pos
ah p

Sporton International Inc. (ShenZhen)
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samanss. FCC RF Test Report Report No. : FG341901-02H
N48(40M)_CP-OFDM_64 N48(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,90 d8
Ref Value 30.00 dBm

Center 362499 GHz #Video BW 1.3000 MHz' Span B0 Mkz| #Video BW 1.3000 MHZ' Sp
5 BIW 430.00 iz s (100 pts) R Sweep 1.00 ms
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02H

Adjacent Channel Leakage Ratio

B’;llsd (iﬁf) Ba(n’\ﬁ':vzigjth Arfcn (';/:Iig) Modulation RB II\;Ig‘rA;; ﬁg&?; Result Verdict
48 30 10 637000  3555.0 DEE'ZS'B%FS?(M 24@0 -13.76 -13.73 g?:sh PASS
48 30 10 637000  3555.0 DE;'ZS‘B%FS?(M 1@0 -14.21 -14.85 gf:;h PASS
48 30 10 637000  3555.0 DEE'ZS'B%FS?(M 1@23 -14.87 -14.09 gf:;h PASS
48 30 10 637000  3555.0 DFTéSP'gEDM 24@0 1291 -12.88 gf:gh PASS
48 30 10 637000  3555.0 DFT;F;gEDM 1@0 1395 1478 5SS PASS
48 30 10 637000  3555.0 DFTéSP'gEDM 1@23 -14.9 1422 gf:gh PASS
48 30 10 641666 362499  DEISOFOM 94@0 -10.6 1045 SN PASS
48 30 10 641666  3624.99 DEEéS'B%';?(M 1@0 -10.75 -10.84 gf:gh PASS
48 30 10 641666 362499 Db 1S-OFDM 1@23 953 -9.14 arenh PASS
48 30 10 641666  3624.99 DFT;F;gEDM 24@0  -10.35 -9.95 oramh PASS
48 30 10 641666  3624.99 DFT;F;SEDM 1@0 -10.64 -10.9 gfaesh PASS
48 30 10 641666  3624.99 DFT;F;gEDM 1@23 1216 -11.78 g?:sh PASS
48 30 10 646332  3694.98 Dgz'zsé?j'zs?('\" 24@0 -9.67 -9.48 gfaesh PASS
48 30 10 646332  3694.98 DEE'ZS'B%';'?(M 1@0 96 975 g?:sh PASS
48 30 10 646332  3694.98 DEE'ZS'B%FS?(M 1@23 -10.11 -9.67 gf:gh PASS
48 30 10 646332  3694.98 DFTéSF;gEDM 24@0 931 -9.18 gfaegh PASS
48 30 10 646332  3694.98 DFT;F;gEDM 1@0 -9.34 -9.45 gf:;h PASS
48 30 10 646332  3694.98 DFT(';F;(S)EDM 1@23 -9.94 -9.56 gszSh PASS
48 30 20 637334  3560.01 DEE'ZS'B?DFSiM 50@0 1159 -11.37 gf:;h PASS
48 30 20 637334  3560.01 DEE'ZS'B%FS?(M 1@0 -11.28 -11.19 gszSh PASS
48 30 20 637334  3560.01 DEJ'ZS'B%FS?(M 1@50 1224 -11.69 gf:;‘h PASS
48 30 20 637334  3560.01 DFT;F;gEDM 50@0  -10.66 -10.4 gf:;h PASS
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samranas. FCC RF Test Report

Report No. : FG341901-02H

DFT-s-OFDM

see

48 30 20 637334  3560.01 oPSK 1@0 -12.51 -12.39 oraph PASS
48 30 20 637334  3560.01 DFT;;;’IEDM 1@50 -13.24 12.72 gf:;h PASS
48 30 20 641666  3624.99 DEE'ZS'B%FS?(M 50@0 -7.85 751 g?:sh PASS
48 30 20 641666  3624.99 DE;'ZS‘B%FS?(M 1@0 -7.68 7.4 gf:;h PASS
48 30 20 641666  3624.99 DE;'ZS‘B%FS?(M 1@50 7.06 6.6 gf:;h PASS
48 30 20 641666  3624.99 DFT;’;SEDM 50@0 -7.54 7.22 gf:sh PASS
48 30 20 641666  3624.99 DFT;F;gEDM 1@0 7.46 -7.15 ot PASS
48 30 20 641666  3624.99 DFT;P'SEDM 1@50 -9.12 -8.61 gf:gh PASS
48 30 20 646000 36900  DEFSOFOM 50@0 -6.54 -6.08 areoh PASS
48 30 20 646000  3690.0 DEE'ZS'B%FS?(M 1@0 7.19 6.8 gf:gh PASS
48 30 20 646000  3690.0 DEE'ZS'B%FS?(M 1@50 711 -6.53 gf:gh PASS
48 30 20 646000  3690.0 DFT;F;gEDM 50@0 6.74 6.35 araoh PASS
48 30 20 646000  3690.0 DFTéSF;gEDM 1@0 -8.18 7.8 gfzgh PASS
48 30 20 646000  3690.0 DFT;F;gEDM 1@50 7.4 -6.86 oramh PASS
48 30 40 638000  3570.0 Dgz'zsé?j'zs?('\" 100@0 5.55 -5.00 gfzgh PASS
48 30 40 638000  3570.0 DEE'ZS'B%';'?(M 1@0 -6.25 5.95 gfssh PASS
48 30 40 638000  3570.0 DEE'ZS'B%';'?(M 1@105  -5.84 522 g?:sh PASS
48 30 40 638000  3570.0 DFT(';F;SEDM 100@0 -5.28 -4.89 gf:gh PASS
48 30 40 638000  3570.0 DFT;F;gEDM 1@0 5.7 5.38 gf:;h PASS
48 30 40 638000  3570.0 DFT(';F;(S)EDM 1@105 5.22 -4.58 gszSh PASS
48 30 40 641666  3624.99 DEE'ZS'B?D'@M 100@0  -5.19 4.41 gf:;h PASS
48 30 40 641666  3624.99 DEII;-ZS-B(I)DFSiM 1@0 -4.54 -3.93 gszSh PASS
48 30 40 641666  3624.99 DEII;-ZS-B(I)DFSiM 1@105 -4.82 -3.88 gszSh PASS
48 30 40 641666  3624.99 DFT;F;gEDM 100@0 48 -4.08 gf:;h PASS
48 30 40 641666  3624.99 DFT(;;(S)IEDM 1@0 -4.89 -4.36 gf::‘h PASS
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samanss. FCC RF Test Report Report No. : FG341901-02H
DFT-s-OFDM see
48 30 40 641666 3624.99 QPSK 1@105 -5.6 -4.72 graph PASS
DFT-s-OFDM see
48 30 40 645332 3679.98 PI/2 BPSK 100@0 -4.68 -3.72 graph PASS
DFT-s-OFDM see
48 30 40 645332 3679.98 PI/2 BPSK 1@0 -4.29 -3.4 graph PASS
DFT-s-OFDM see
48 30 40 645332 3679.98 PI/2 BPSK 1@105 -4.98 -3.88 graph PASS
DFT-s-OFDM see
48 30 40 645332 3679.98 QPSK 100@0 -4.53 -3.58 graph PASS
DFT-s-OFDM see
48 30 40 645332 3679.98 QPSK 1@0 -4.16 -3.32 graph PASS
DFT-s-OFDM see
48 30 40 645332 3679.98 QPSK 1@105 -4.58 -3.51 graph PASS
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